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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052301B

Frequency Stability

Test Conditions LTE Band 17 (BPSK) / Middle Channel Limit
BW 15kHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0214
30 Normal Voltage 0.0077
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0068
-10 Normal Voltage 0.0176 PASS
-20 Normal Voltage 0.0197
-30 Normal Voltage 0.0076
20 Maximum Voltage 0.0244
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 25
Peak-to-Average Ratio
Mode LTE Band 25/ 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.17 1.74 4.00
Middle CH 2.20 1.71 3.88 PASS
Highest CH 2.17 1.71 3.83
TEL : 886-3-327-3456 Page Number : A25-1 of 15
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LTE Band 25/ 15kHz / QPSK
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
26dB Bandwidth
Mode LTE Band 25 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 207.79
Middle CH 209.39
Highest CH 209.39
TEL : 886-3-327-3456 Page Number : A25-4 of 15
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LTE Band 25
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
Occupied Bandwidth
Mode LTE Band 25 : OB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 187.41
Middle CH 187.81
Highest CH 187.81
TEL : 886-3-327-3456 Page Number : A25-6 of 15
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LTE Band 25
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E91ms & VBW 10 kHz  Mode Sweep

M1[1] 11.67 dBm|
1.882477220 GHz|

187.812187812 kHz|

20 de;

™ Oce Bw

B X
e B

odem ki

0 o Ly

s TPy

JPTI.,

i
-30

T

-an df

50

-60

CF 1.8825 GHz

1001 pts

Span 400.0 kHz

Marker
Type | Ref | Trc |
2 1

X-value |

Y-value |__Function |

Function Result |

T1 1
Tz 1

1.88247722 GHz
1.882406404 GHz
1.882594306 GHz

11.67 dém
1.69 dBm
0.78 dém

Occ Bw

167 B12187812 kHz

| Measuring...

Highest Channel / 15kHz / QPSK

Spectrum L
Ref Level 30.00 dém  Offset 11.60 db @ RBW 3 kHz
o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
[IETEN] 10.60 dBm
1.914877220 GHz
2048 o Occ Bw 187.812187812 kHz
10 d8 E |
T T
R I L
0dem ]
-0 wif iRy
! I o
,Zﬁu ..anu.mrmdw"ﬂ” N o Vl"%ﬂph
i n’,r i 1 T 1t|ﬁ f‘
-30
-0 d
50
-60 d
CF 1.0148 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 1.51487722 GHz 10.63 dém
T1 1 1.914806494 GHz -1.51 dBm oce Bw 187 B12187812 kHz
T2 1 1.914994306 GHz -0.31 dBm
i T . e ——
[ )j | Heasuring.. EEARRANNL i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-7 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Band Edge

LTE Band 25/ 3.75kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] ] o
Spectrum ﬂ%}l Spectrum m
Ref Level 30.00 dBm Offset 11.60 dB & RBW 200 Hz Ref Level 30.00 dém Offset 11.60 d® & RBW 200 Hz
o Att 30 dB SWT 0.5 ms @ VBW 1kHz Mode Auto FFT |& Att 30de SWT 9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
mi[1] -14.42 dBm) M1[1] 15.74 dBm)|
1.849999600 GHz| 1.915001000 GHz|
20 de 20 d8
10 dBm 10 dB
0 dBm f 0 dBm: JI
-10 dam Ty -10 dBm. \
D1 -13.000 dBm D1 -13.000 dBm: \}‘J L
20 de: " % -20 dBm 'i
-30 dBm m -30 dem M
-40 dBi M " vmmw%ﬂr% + -40 dBm- I““ T nl
|
il j
Wb,
-50 dBm il “}M } 50 dBy
At \ o m :
telingy, .
uuvv’h“w““M\Mw [yt tureanidrpaiapd | [Lcspromsisarss’ oo I -
-60 dbi -60 dBm-
CF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.915 GHz 1001 pts Span 1.0 MHz
—
Measuring...  @UARERAN
H J Ll ) b AL K | Wait for Trigger... LELRNNCND i .
Date: 23.JUL.2020 4:23:07 2

LTE Band 25/ 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] o
Spectrum || Spectrum v
Ref Level 30.00 dém  Offset 11.60 db @ RBW 200 Hz Ref Level 30,00 dém  Offset 11.60 dB @ RBW 200 Hz
lo att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT |= Att 30de  sSwWT 9.5ms @ VBW 1kHz Made Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -16.56 dBm| mM1[1] 14.46 dBm)|
1.849999600 GHz| 1.915001000 GHz
20 dB
10 dB
0 dBm: J
i -10 dBm Hr
D1 -12.000 dBm D1 -13.000 dBm: '[m
-20 dem.
-20 dBm:
| il
-40 dBm- 1 I
| iy | Ll
i u‘.-'*]'“liI m'h‘uh - ”m‘ N‘ﬂ“ 50 dem I ' i,
o hd E ] Witz
Tl oy
st L SUT m.wwd\w”““'“ e MWML‘“NWW%
-60 dBm
GF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.915 GHz 1001 pts Span 1.0 MHz
— -
M ing...
)i | Measuring...  LRRRRECED W8 AL i | heasuring... RRRARALD Wl p
Dater 25.0UL.Z0ED Ld:Ziiid Date: 27.JUL.2020 10:40:22

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 25/ 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

Eg;l Spectrum [DV?J
Ref Level 30.00 dBm Offset 11.60 dB & RBW 200 Hz Ref Level 30.00 dém Offset 11.60 d® & RBW 200 Hz
o Att 30 dB SWT 0.5 ms @ VBW 1kHz Mode Auto FFT |& Att 30de SWT 9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
Mi[1] -18.18 dBm) M1[1] 13.28 dBm)|
1.849999600 GHz| 1.915001000 GHz|
20d 20 d8
10 de: 1048
0dBm J\ 0 dBm: I
H -10 dBm s
101 -12.000 dBmr mh D1 -13.000 dem l‘“ W
20 dB: HLU IlU L -20 dBm /”L “ | 1
I
30 dbr l - J' mnl ,rl' Ly 30 dem MM“ m J \| ‘ l{l !
1]11"1' i 1| I l I’ I U .
40 B il !\ h t b |
° J”’M ] LML w | -0 dBm————— ‘ . T
50 dbr e "'M‘M 50 dBm J‘JL ﬂ i y ﬂ f
e TR LL LY
IRV L ——. ! i 4
60 b 60 dBrm ‘N‘Ul \f\.f‘w";jhr Al"lﬁ“lﬁ N‘
M
b Uiy
GF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.915 GHz 1001 pts Span 1.0 MHz
b —
]7 | Measuring.. QRRREEEED e il | Measuring... ERRRARALD W
Date: 23.JUL.2020 4:19:53

Vi

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 25/ 15kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum (| Spectrum i

Ref Level 30.00 dBm  Offset 11.60 dB @ RBW 200 Hz Ref Level 30.00 dérm Offset 11.60 d& & RBW 200 Hz

le Att 30de SWT 95ms @ VBW 1kHz Mode Auto FFT lo Att IDdE  SWT 9.5ms @ VBW 1kHz Mode Auto FFT
GATIEXT GAT:EXT

@ 1Rm AvgPwr @ LRm AvgPwr

Mi[1] -14.57 dBm| M1[1] 16.12 dBm
1.849999600 GHZ 1.915001000 GHz
20 dem
10 dBm
I oo .l]w
M 10 dB \[l
D1 -13.000 dBmr L D1 -13.000 dimr T
L

Tl i - i
L LI T

B o i ﬂwﬂm ::dam_ TilIL

|
. I T
[ 60 dam— |- Lﬁ l” N\MM “‘uf.,h.tj\,v j“'l
MJW'PTH” /! WWW‘ L

CF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.915 GHz 1001 pts Span 1.0 MHz

—
H | Heasuring...  WRRRRANED e AL J Measuring... MUORRELLD i y

=

Date: 23.JUL.2020 14:19:30

Lowest Band Edge / Full T Highest Band Edge / Full T

Spectrum =r|| Spectrum L

Ref Level 30.00 d8m Offset 11.60 d& @ RBW 2 kHz Ref Level 30.00 dérm Offset 11.60 d& & RBW 2 kHz
le Att 30de SWT 9492 ps @ VBW 10kHz  Mode Auto FFT l& Att 30dE  SWT 948.2 us @ VBW 10 kHz Mode Auto FFT
GATEXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
Mi[1] -14.60 dBm)| M1[1] 14.78 dBm)
1.849999000 GHz| 1.915001000 GHz|
20 dBr 20 dém
10 dem 10 dBm
" T T - it b g
NG i
-10 dém - 10 dB

IRl LMY e ] L M
40 dom it wﬁmw lﬁ T ‘M‘wﬂm \q ‘ NW{ -40 ‘; J“f%\wuh W%\
, G | P ilbifn, =

-60 dBm

CF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.915 GHz 1001 pts Span 1.0 MHz
I’ | Measuring... EUORRLELD e AL J’ J Measuring... m
TEL : 886-3-327-3456 Page Number 1 A25-10 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Spurious Emission

LTE Band 25/ 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum =1 [ spectrum w
Ref Level 30,00 dBm  Offset 11.60 0B & RBW 1 MHz Ref Level 30,00 dem  Offset 11.60 dB & RBW 1 MHz
lo att 30d8 SWT  77.9ms @ VBW 3MHz  Mode Auto Sweep o Att 30ds SWT  77.8ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max @ 1rm Max
il mM1[1] 21.65 dBm| N M1[1] 21.57 dBm)
" 1.850600 GHz, ! 1.850600 GHz
20 der 20 dem
10 de 10 dem
0 dBm 0 dém
-10 dBm -10 dem
D1 -13.000 deém D1 -13.000 dBm
20 dB 20 da
30 dBm i ¢ -30 dBm p
40 dBm 40 dem WWWH 'J%w MM
M
50de 50 d8
50 dBm -0 dam
Start 30.0 MHZ 19501 pts Stop 19.5 GHz | | [ Start 30.0 MHz 19501 pts Stop 19.5 GHz
S - - L =3 —_ L b
L )i J Ready BRRER R g 4l il J Ready ] Y
Date: 23.JUL.2020 14:2 Date: 23.JUL.2020 14:26:13

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum

Ref Level 30.00 dBm

=)

Offset 11.60 dB & RBW 1 MHz

Spectrum =

Ref Level 30,00 dBm Offset 11.60 dB & RBW 1 MHz
lo att 30dE SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep o Att 30ds SWT  77.0ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
™ M1[1] 22.09 dBm ™ M1[1] 22.03 dBm
1.882550 GHz 1.882550 GHz|
20 der 20 dem
10 dB 10 dBm:
0 dBm 0 dBm
-10 dBm -10 dem
D1 -13.000 dBm D1 -13.000 dBm
-20 dB -20 dB
-30 dBm l " -30 dBm P
e WWM i
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 NI:Z 1-9501 pts S(lmlg.b GHz Start 30.0 MSZ 19501 pts SIDE 19.5 GHz
L Jj J Ready PRy P il J Ready ] Y
TEL : 886-3-327-3456 Page Number 1 A25-11 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 25/ 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

Ref Level 30.00 dBm

=1 [ spectrum

Offset 11.60 dB & RBW 1 MHz

&

Ref Level 30,00 dBm Offset 11.60 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
Mi[1] 19.95 dBm| M1[1] 19.97 dBm)|
M 1.914500 GHz ™ 1.914500 GHz|
20 der 20 dem
10 dB 10 dBm:
0 dBm 0 dBm
-10 dBm -10 der
D1 -13.000 dBm D1 -13.000 dBm
-20 dB -20 dB
-30 dBm -30 dB
o WMM W Mﬂwﬂm
<50 dBl <50 dB
-60 dBm -60 dB
Start 30.0 MHz 19501 pts S(OE 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
L ] ] Ready ™) il )il ] Ready R ) P
date: 2 UL.202 10:52:4 ate: 27.JUL.2020 1 1:41
TEL : 886-3-327-3456 Page Number 1 A25-12 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 25/ 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = || spectrum o
Ref Level 30.00 dém Offset 11.60 dB & RBW 1 MHz Ref Level 20,00 dBm Offset 11.60 dB & RBW 1 MHz
o At 0d6 SWT  77.9ms @ VBW 3MHz  Mode Auto Sweep o At 0de SWT  77.9ms @ VBW 3MHz  Mode Auto Swaep
SGL Count 100/100 SGL Count 1007100
@ 1Rm Max @ 1Rm Max
l Mi[1] 20.87 dBm)| ] M1[1] 21.00 dBm
¥ 1.850600 GHz l" 1.850600 GHZz|
20 dem 20 dém
10 dB 10 dem
0 dBm: 0 dBém
-10 dBm -10 dem
D1 -13.000 dBm D1 -13.000 dBrm
-20 dB -20 dB
-30 dBm -30 dBm: A T
40 dBm M 40 dam
50 dB <50 dB
-60 dBm -60 dBm:
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
S - — —— slov 1o
L )i J Ready L] e 4L il J Ready y
Date: 23.JUL.2020 14:16:45

Date: 23.JUL.2020

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum

FAX . 886-3-328-4978

ué? Spectrum u%:
Ref Level 30.00 dBm Offset 11.60 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 11.60 dB & RBW 1 MHz
le Att 30de SWT 77.9ms & VBW 3 MHz Mode Auto Sweep | Att 30de SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
™ Mi[1] 22.17 dBm ™ M1[1] 22.02 dBm
1.882550 GHz 1.882550 GHz|
20 dBry 20 dBm:
10 dB 10 dBm:
0 dBm 0 dBm
-10 dBm: -10 dBm
D1 -13.000 dBm D1 -13.000 dBm
-20 dB -20 dB
-30 dBm ' -30 dBm
40 dem— W WMMM‘WWW
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 NI:Z 1-9501 pts Stop 19.5 GHz Start 30.0 MSZ 19501 pts S(DE 19.5 GHz
L Jj J Ready [ ] X 4L il J Ready [ 1] i
14:00:15 Date: 2
TEL : 886-3-327-3456 Page Number : A25-13 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 25/ 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

Ref Level 30.00 dBm

=1 [ spectrum

Offset 11.60 dB & RBW 1 MHz

&

Ref Level 30,00 dBm Offset 11.60 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
Mi[1] 19.91 dBm| M1[1] 19.91 dBm)|
M 1.914500 GHz M 1.914500 GHz
20 der 20 dem
10 dB 10 dBm:
0 dBm 0 dBm
-10 dBm -10 dem
D1 -13.000 dBm D1 -13.000 dBm
-20 dB -20 dB
-30 dBm -30 dBm
A el R W WMMMEMM
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
Sal — LRLERSAUS ] LR Rl
L )i ] Ready ™) il )il ] Ready R ) P
Date: 27.JUL.2020 1 49:26 Date: 27.JUL.2020 1 a:d6

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG052301B
Frequency Stability
Test Conditions LTE Band 25 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0003
30 Normal Voltage 0.0092
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0001
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0096
Note:
1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-15 of 15

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.17 1.68 3.74
Middle CH 2.17 1.71 3.86 PASS
Highest CH 2.14 1.74 3.94
TEL : 886-3-327-3456 Page Number : A26-1 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 15kHz / BPSK

Lowest Channel / 1T

Spectrum

Ref Level 30.00 dam
o Att 30 dB
TRGEXT.

Offset 10.80 do
AQT

11.7 ms @ RBW 200 kHz

(@153 view

lcF 824.2 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.66 dBm | 23.10 dém 223 db 0.20 d8 157 d8 2.17 db 223 db
Marker
i
L Ji Measuring... N s

Middle Channel/ 1T

Spectrum

Ref Level 30.00 dam
o Att 30 dB
TRGEXT.

Offset 10.80 do
AQT

11.7 ms @ RBW 200 kHz

(@153 view

cF 836.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% 104 | 0a%s | 0.010% |
Trace 1 | 20.66 dm | 23.08 dém Z.22 db 0.20 d8 157 d8 2.17 db 223 db
Marker
i
L i Measuring..  LULLLOED e 4

Highest Channel/ 1T

Spectrum

Ref Level 30.00 dém
o Att 30 dB

TRGIEXT

Offset 10.80 de
AQT

1.7 ms

® RBW 200 kKz

(@153 view

lcF 848.8 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.62 dem | 22.98 dém Z.16 db 0.1% d8 2.00 db 2.14db Z.17 db
Marker
i
L i Measuring...  EUERELALD S 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-2 of 15




ssamonias. FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum | (=

Ref Level 30.00 dam  Offset 10.80 d@
Att 30dE AQT 117 ms @ RBW 200 kHz

TRGEXT.
(@153 view

e =)

Ref Level 30.00 dam  Offset 10.80 d@

o Att 30dE AQT 117 ms @ RBW 200 kHz
TRGEXT.
(@153 view

[CF 824.2 MHz Maan Pwr + 20.00 dB [CF 824.2 MHz Maan Pwr + 20.00 dB

‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
Mean Peak Crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |

Trace 1 | 20.62 dem | 22.73 dém 1.60 d& 0.17 d& 14z dB 168 db 1.77 db Trace 1 | 20.24 dBm | 24.05 dém 3,61 b 2.00 d& 325 dB 3,74 db 3,63 db

Marker Marker
i T . i T "
L JL | Measuring... [N ] L JL | Measuring... [N ]
Spectrum Spectrum
Ref Level 30.00 dém  Offset 10.60 d& Ref Level 30.00 dém  Offset 10.60 d&

o att 30dE AQT 117 ms @ RBW 200 kHz o att 30dE AQT 117 ms @ RBW 200 kHz

TRGEXT TRGEXT

(@153 view

(@153 view

5 1E- 5
1E- . 1E- .
{CF 836.5 MHz Maan Pwr + 20.00 dB {CF 836.5 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
Mean | Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.60 dem | 22.71 dém 1ELdE 0.17 d& 14z dB 17Lde 17406 Trace 1 | 20.13 dem | 24.12 dém 3,56 db 2.03 da 333 dB 3,56 db 35106
Marker Marker
i T " i .
L JL | Measuring 4 L JL Measurin
Spectrum Spectrum
Ref Level 30.00 dém  Offset 10.60 d& Ref Level 30.00 dém  Offset 10.60 d&
o att 0GB AQT 117 ms @ RBW 200 kHz 0GB AQT 117 ms @ RBW 200 kHz
TRGEXT
(@153 view

{CF 848.8 MHz Maan Pwr + 20.00 dB {CF 848.8 MHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
lean Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.76 dem | 22.60 dém 162 db 0.17 d& 14z dB 1746 1.63 db Trace 1 | 15.68 dem | 24.01 dém 4.03 db 2.06 da 34z dB 3,94 db 4.03 db
Marker Marker
i T . i T "
L JL | Measuring... 4 L JL | Measuring...

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
26dB Bandwidth
Mode LTE Band 26 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 209.39
Middle CH 198.20
Highest CH 209.79
TEL : 886-3-327-3456 Page Number : A26-4 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26

Lowest Channel / 15kHz / QPSK

Spectrum

=)

Ref Level 30.00 dam  Offset

10.80 8 @ RBW 3 kHz

jo ALt 30 dBE & SWT 601 ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
M1[1] 11.78 dBm
B824.177220 MH
20 de ™ ndp ' 26.00 mz\
1048 v ™ 209.990000000 kHz
N Vi R AT 1I_¢|Mmlwh‘.mmk 2936.1
0 dam y
-10 J = .{‘." |Lﬁ‘l i
1
nh-'\.ih\w"”h'd*ij; b mwlﬂ"m Lsips
b

T

-30
-0 d
50
-60 d
CF 824.2 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 624, 17722 MHz 11.78 dém ndB down 209,39 kHz
T1 1 824 09051 MHz -13.62 dBm nd8 26.00 dB
T2 1 524,2099 MHz -16.00 dBm Q factar 3936.1
i T ——
L Ji | Measuring... A ]

Middle Channel / 15kHz / QPSK

Spectrum

(®)

Ref Level 30.00 dm  Offset 10.00 d8 & RBW 3 kHz

o At 30de SWT  69lms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
[IETEN] 11.82 dBm
836.477620 MHz
2048 ‘ 26.00 dB
) I 198.200000000 kHz
10 d8;
r,‘ﬂ (‘1‘._,ﬁr‘|"(fup I‘H‘Tﬂ"‘rlw 4220.4]
0d8m +
o
-0
R e T,
LY Y !
oyttt Y AT AT AP
e N
-30
-0 d
50
-60 d
CF 836.5 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result |
2 1 36, 47762 MHZ 11.82 dém ndB down 198.2 kHiz
T1 1 B36,4001 MHz -15.03 dam nd8 26.00 dB
T2 1 536,5983 MHz -14.84 dBm Q factar 4220.3
i T .
L JL | Measuring... ] 4

Highest Channel / 15kHz / QPSK

Spectrum

()

Ref Level 30.00 dam  Offset

10.80 8 @ RBW 3 kHz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
[IETEN] 11.56 dBm
§48.777620 MHz
2048 ; ndn 26.00 dB
) T By 209.790000000 kHz
10 d8; i
v Y A L s R 4045.8
;f" W V‘ AT LN
0dem - \'1
10 HJ;I 4
= ;

[ Sy
gt WY LA
AR L Lag: i

-30
-0 d
50
-60 d
CF B48.8 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 648,77762 MHZ 11.56 dbm ndB down 209,79 kHz
T1 1 848,7001 MHz -16.02 dBm nd8 26.00 dB
T2 1 £43,90089 MHz -14.19 dBm Q factar 4045.6
i T . e et
[ )j | Measuring.. GANERIAND W i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
Occupied Bandwidth
Mode LTE Band 26 : OB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 187.81
Middle CH 187.01
Highest CH 188.21
TEL : 886-3-327-3456 Page Number : A26-6 of 15

FAX . 886-3-328-4978
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LTE Band 26

Lowest Channel / 15kHz / QPSK

Spectrum =

Ref Level 30.00 dom  OFfset 10.00 46 @ RBW 3 kHz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GAT:EXT

(@ 1Pk Max

M1[1] 11.76 dBm)|
824.177620 MHz|
Oce Bw 187.812187812 kHz|

oA

20 de;

10 e

AP

0 dBm

|
10 W it
S L hirhfiges
Ll T

A T
T o

GGl
g i

-an df

50

-60

CF 824.2 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 624, 17762 MHZ 11.76 dbm
T1 1 824, 106404 MHz -0.58 dBm oce Bw 187 B12187812 kHz
T2 1 524, 204306 MHz 0.33 dBm
i T
J

Measuring... (K]

Middle Channel / 15kHz / QPSK

Spectrum L2

Ref Level 30.00 dm  Offset 10.00 d8 & RBW 3 kHz

o At 30de SWT  69lms @ VBW 10kHz Mode Sweep
GAT:EXT
(@ 1Pk Max
Mi[1] 11.62 dBm
836.477220 MHz,
2048 " Oce Bw 187.012987013 kHz
10 dg

|
M T Wi Wy,

0 dBm

. I
¥y i,
Ilﬁﬂﬁn( Ty ‘qumﬁnm]

-30
-0 d
50
-60 d
CF 836.5 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 536, 47722 MHZ 11.62 dém
T1 1 836, 406893 MHz -0.38 dém oce Bw 187 D12087013 kHz
T2 1 536, 593906 MHz 2.32 dBm
i T .
L JL | Measuring... ) 4

Highest Channel / 15kHz / QPSK

Ref Level 30.00 dom  OFfset 10.00 46 @ RBW 3 kHz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GAT:EXT

(@ 1Pk Max

[IETEN] 11.61 dBm
§48.777220 MHz
™ Occ Bw 188.211788212 kHz

X .
P T T
0 dBm

|
wiYTYae \”.. e
. A\,A‘v'l.rj L "Wy,
G T

20 de;

10 e

CF B48.8 MHz 1001 pts Span 400.0 kHz

Marker

Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 64877722 MHZ 11.61 dbm
T1 1 848 706094 MHz 1.13 dBm oce Bw 188.211788212 kHz
T2 1 £45,594306 MHz 1.10 dBm

i T

J

Measuring...

) 4

TEL : 886-3-327-3456 Page Number 1 A26-7 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Band Edge

LTE Band 26 / 3.75kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1 T
o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm Offset 10.80 dB & RBW 200 Hz Ref Level 30.00 dém Offset 10.60 d® & RBW 200 Hz
lo Att 30d8 SWT  9.5ms @ VBW 1kHz Mode Auto FFT lo Att ande  SWT 9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
mi[i] -43.60 dBm) M1[1] 43.42 dBm|
823.999000 MHz2| 849.001000 MHz
20 de 20 d8
10 dBm 10 dB
0dBm Jl 0 dBm: ﬁ
-10 dam L -10 dBm.
D1 -13.000 dBm L D1 -13.000 dBm: ”J‘
-20 de: -20 dBm M
-30 dém -30 dBm WN t
d l
-40 B wa 40 dBm T m'"ﬂ.
M‘W‘w %“*wm.
-50 dBm TP t -S0fdBm i B s e
BNSS A— il |- S E S A
-60 dbi -60 dBm-
CF 824.0 MHz 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
—
i | Measuring.. WRRRRNNAD W 4|l i | Heasuring...  WARMARALD WA Y,
Paker S0.JUL.ZDZD Ldizaaie Date: 30.JUL.2020 15:34:05
LTE Band 26 / 3.75kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T
I o
Spectrum (| Spectrum v
Ref Level 30.00 dém  Offset 10.80 db @ RBW 200 Hz Ref Level 30,00 dBm  Offset 10.80 d8 & RBW 200 Hz
lo att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT |& Att 30de  SWT 9.5ms @ VBW 1kHz Made Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ LRm AvgPwr
M1[1] -43.68 dBm| mM1[1] $2.19 dBm)|
823.999000 MHz] 849.001000 MHz
20 dBm
10 dBm
0de
il'h“ 10 de J\
-12.000 dBrm i D1 -13.000 dBmr
)‘I 50 de
W WI -30 dem
M - UW’% 40 dBm— ,u, MAM
S—— ot “Mu ull' m solliern “ 4 m‘*w..uu
sy + K L
e u,x.wJ'MW '“"l[ ‘u"“ e famsn gL TTRVRR PR
-a0 den
1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
p— par
] Measuring... BECCLLLD igE A J" J Measuring...  EUALLELLD 8 i
Date: 30.JUL.Z020 14:23:24 &: 30.0UL.2020 25

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

=)

Spectrum

Ref Level 30.00 dem Offset 10.80 dB & RBW 200 Hz
jo Att 30de SWT
GATIEXT

9.5ms @ VBW 1kHz Mode Auto FFT

Ref Level 30.00 dBm

@)

Offset 10.80 d& & RBW 200 Hz

o -:{{;tif:v_rgpwr 30 de  SWT 9.5ms @ VBW 1kHz Mode Auta FFT
o 020.999000 Mt e 039.001000 M
0de i o i
p
20 dam “Jlf [ 20 d8 | IL 1\]! HLI
LT A P 17
L R W 17
4l LT | i o],
60 dem |||!|||L ﬂhﬁ.m L “’ mr' \‘\ " :;Nmm B IS e
ottt AP L
.0 MH]—z' 1001 pt. Span 1.0 MHz CF 849.0 MHz

| Measuring...

30.JUL.2020 14:30:31

AL

I

0.JUL.2020 15:32:08

1001 pts

] Measuring...

Span 1.0 MHz

4

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 15kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum {@] Spectrum [@
Ref Level 20.00 d8m  Offset 10.80 dB & RBW 200 Hz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 200 Hz
o att 300 SWT 9.5ms @ VBW 1kHz  Mode Auto FFT lo Att 30 dE SWT  9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
— i UZZJ‘Q-:;‘LI?IL r':l’:.{\: 20 dorm e 849 \I\?:I‘\: \II :IDI-':?‘
10 dBm 10 dBm
ode L!T\ 0de ﬁ
0 dem D1 -13.000 dBnm Ti |"L{ } Il o8 D1 -13.000 dBrr m |
-20 dém | | 20 dB o 4
i ..
T O T 11
LT OB 7
Nk g LT | AL ",
50 dem ik AN 59 46y = k=
i I g e
60 dBm | dﬂ h\‘uw'lum\i If'hh -0 dBm
! MU 'T’ A ..my
CF 824.0 MHz 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
]” I Measuring... EECCLLLLD e il J’ J Measuring... MUORRELLD i y
Date: 30.JUL.2020 14:29:58 Date: 30.JUL.2020 15:31:30
Lowest Band Edge / Full T Highest Band Edge / Full T
Spectrum {%‘] Spectrum [ﬂa
Ref Level 30.00 d&m  Offset 10.80 d& @ RBW 2 kHz Ref Level 30.00 dBrm Offset 10.20 d& & RBW 2 kHz
o Att 30dE SWT 9482 ps @ VBW 10kHz Mode auto FFT o att 30 dE SWT 948.2ps @ VBW 10 kHz  Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
20 i i uzu‘;::ulzllllj r::n: 20 dam e 849 m?wll‘uouzl :IDI—':?‘
10 dBm 10 dBm
mhw rt um ﬂ‘ 0dB T |
LT . YA
D1 -13.000 dBnm i U LN ! ‘[ % o1 -13.000d Um
20 dem el fot .20 dB } 4
fl
30 dam % J"Tnm(ﬂ\ \Hﬂ rm{w\}f\ h 30 dBm wtﬂmﬁc\% wu%‘ UX :
40 dem 'hd\ '{.}]H i -40 i m w%“ m‘
S0 dom. T ! .}IIMI M[P JF‘GD"‘ 2 VR F Y
MWWWW i e m WMMWW{MWW b,
i
“Fu'ln“-ﬂ Mz 1001 pts Span 1.0 MHz }| [ CF 849.0 MHz 1001 pts Span 1.0 Nz
I’ | Measuring...  @URLLLLLD e il J’ J Measuring... MUORRELLD i y
Date: 30.JUL.2020 14:32:33 Date: 30.JUL.2020 15:30:08

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Spurious Emission

LTE Band

26 / 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum u%? Spectrum ':%:'
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
lo att 30d8 SWT  77.9ms @ VBW 3MHz  Mode Auto Sweep o Att 30ds SWT  77.8ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
M1 M1[1] 22.22 dBm M1 M1[1] 22.22 dBm
824.240 MHz 824.240 MHZz
20 derr 20 dem
10de 10 dem
0 dBm 0 d&m
-10 gBm -10 fem
D1 -13.000 dBm D1 -13.000 dBm
20 biB 20 b
-30 dBm -30 dBm
0 WMM‘M& 40 fiem MWW*,&MM&M
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
L o L £ Slon Sy n 2 —
L )i J Ready BERRRREED i 4l il J Ready WRNRRRER Y
Date: 30.JUL.2020 14:25:53 Date: 30.JUL.2020 1 24:4

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = |[ spectrum =
RefLevel 30.00 dBm  Offset 10.80 dB @ RBW 1 MHz RefLevel 30,00 dém  Offset 10.80 dB @ RBW 1 MHz
lo att 30 dE SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep o att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@ 1Rm Max @ 1rm Max
) mM1[1] 21.41 dBm)| ) M1[1] 21.35 dBm|
i 836.220 MHz, M1 836.220 MHz
20 dpr 20 dBm:
10 10 dBm
0 defn 0 dm
-10 {iBm -10 gBm
D1 -13.000 dBm 01 -13.000 dBm
20 {8 20 g8
-30 4iBm T -30 gBm
_40 fiBm -40 flam WMMMW ¥
50 dB 50 d8
-60 dBm -60 dBm
Start 30,0 MHz 19501 pts Stop 19.5 GHz Start 30,0 Mriz 19501 pts Stop 10.5 GHz
L )i )i Ready WRRRNARRD P il J Ready CERRRRRRD b P
Date: 22 4:44:44 Data: 23. 14:46:2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum = || spectrum o
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
. Mi[1] 21.90 dBm | M1[1] 21.96 dBm
e 849.200 MHz, e 849.200 MHz
20 20 g
10 dp 10 dBm:
0 dBm 0 dgy
-10 {iB -10 g
D1 -13.000 dBm D1 -13.000 dBm
-20 -20
-30 ¢Bm: 30 dBi
4o WWWWNW“MMM sodem WW‘*&MM
<50 dB <50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
Sal — e | A
L )i ] Ready ™) il )il ] Ready R ) P
ate 30.JUL.2020 1 Jate: 30.JUL.2020 1 8:54
TEL : 886-3-327-3456 Page Number 1 A26-12 of 15



ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 26 / 15kHz

Lowest Channel / BPSK Lowest Channel / QPSK

Spectrum u%’ Spectrum %’
Ref Level 30.00 dém Offset 10.80 dB & RBW 1 MHz Ref Level 20,00 dBm Offset 10.80 dB & RBW 1 MHz
& Att 30dB SWT 77.9ms & VBW 3 MHz Mode Auto Sweep f ALt 30ds  SWT 7.9 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm Max @ 1Rm Max
M1 Mi[1] 22.50 dBm)| M1 M1[1] 22.32 dBm
824.240 MHz| 824.240 MHz
20 dBrr 20 dem:
10 dB 10 dem
0 dem: 0 dBm
-10 dBm -10 dBm;
D1 -13.000 dBm D1 -13.000 dBrm
PR sole
-30 dBm -30 dam
ry WWMMM&H 40 bam Vi et iigion
50 dB <50 dB
-60 dBm -60 dBm:
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
P— - — ——— &
L )i J Ready L] e 4L il J Ready y
Date 30.JUL.2020 1 Date: 30.JUL.2020 14:27:51

Middle Channel / BPSK Middle Channel / QPSK

Spectrum = |[ spectrum =
RefLevel 30.00 dBm  Offset 10.80 dB @ RBW 1 MHz RefLevel 30,00 dém  Offset 10.80 dB @ RBW 1 MHz
lo Att 30 de SWT 77.0ms & VBW 2 MHz  Mode Auto Sweep | Att 30de SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@ 1Rm Max (@ 1R Max
) mM1[1] 21.39 dBm)| ) M1[1] 21.37 dBm)|
i 836.220 MHz, e 836.220 MHz
20 dpir 20 dgm
10 10 dBm
0 defn 0 dm
-10 gBm -10 dam
D1 -13.000 dBm 01 -13.000 dBm
20 {8 20 g8
-30 4iBm ! -30 gBm
M”'“"‘“ W e W
50 dB 50 d8
-60 dBm -60 dBm
Start 30.0 m:z 19501 pts Stop 19.5 GHz start 30.0 MSZ 19501 pts Stop 10.5 GHz
L Jj J Ready [ ] X 4L il J Ready [ 1] i
JL 14:50:49 Data: 23.J z 14:49:42
TEL : 886-3-327-3456 Page Number 1 A26-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 26 / 15kHz

Highest Channel / BPSK Highest Channel / QPSK
Spectrum = || spectrum o
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
. Mi[1] 21.80 dBm M1[1] 21.36 dBm
e 849.200 MHz, M 849.200 MHz
20 20 dBm
10 dp 10 dBm:
0 dBm 0 dgy
-10 B -10 g8
D1 -13.000 dBm D1 -13.000 dBm
-20 ¢B -20
-30 ¢Bm: 30 dBi
40 figm WMM*MM 0 ke
<50 dBl <50 d
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
Sal — LRLERSAUS ] LR Rl
L )i ] Ready ™) il )il ] Ready R ) P
Date 30.JUL.2020 15:40:52 Jate: 30.JUL.2020 1 149
TEL : 886-3-327-3456 Page Number 1 A26-14 of 15
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samranas. FCC RADIO TEST REPORT Report No. : FG052301B
Frequency Stability
Test Conditions LTE Band 26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0137
30 Normal Voltage 0.0136
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0054
PASS
-10 Normal Voltage 0.0090
-20 Normal Voltage 0.0075
-30 Normal Voltage 0.0077
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0179
Note:
1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-15 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 66
Peak-to-Average Ratio
Mode LTE Band 66 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.23 1.83 4.38
Middle CH 2.23 1.83 4.31 PASS
Highest CH 2.23 1.83 4.32
TEL : 886-3-327-3456 Page Number : A66-1 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 66 / 15kHz / BPSK

Lowest Channel / 1T

Spectrum

Ref Level 30.00 dam
30 dB

Offset 11.50 db
AQT 117 ms

o Att

TRGEXT.

® RBW 200 kKz

(@153 view

lcF 1.7101 cHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

L JL

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.02 dem | 22.28 dém .26 b 0.23 d8 2.00 db 2.23 db 225 db
Marker
11 Measuring... )

Middle Channel/ 1T

Spectrum

Ref Level 30.00 dam
o Att 30 dB
TRGEXT.

Offset 11.50 de

AQT 117 ms @ RBW 200 kHz

(@153 view

lcF 1.755 cHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

L JL

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.01 dém | 22.28 dém 226 db 0.20 d8 2.00 db 2.23 db 225 db
Marker
i Measuring...  WUMMALAED

&

Highest Channel/ 1T

Spectrum

Ref Level 30.00 d&ém
= Att 30 dB
TRGIEXT

Offset 11.50 d&

AQT 117 ms @ RBW 200 kHz

(@153 view

lcF 1.7799 cHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

L JL

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 15.66 dem | 22.23 dém 226 db 0.23 d8 2.00 db 2.23 db 225 db
Marker
i Measuring...  WUMMALAED

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 66 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 11.50 d& Ref Level 30.00 dém  Offset 11.50 d&
o att 30dE AQT 117 ms @ RBW 200 kHz o att 30dE AQT 117 ms @ RBW 200 kHz
TRGEXT TRGEXT
@155 View @155 View
- 00
bt
1
1E- \1
5 1E- \‘ =
5 { 5
[CF 1.7101 GHz Maan Pwr + 20.00 dB [CF 1.7101 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
oot Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.05 dem | 22.00 dém 1.95 db 0.20 d& 133 dB 183 db 15106 Trace 1 | 15.26 dem | 23.75 dém 4.50 B 2.2 da 377 dB 4,36 db 4.4% b
Marker Marker
i T . i T "
L JL | Measuring... [ 1] ] L JL | Measuring... [ 1] ]
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.50 d& Ref Level 30.00 dém  Offset 11.50 d&
o att 30dE AQT 117 ms @ RBW 200 kHz o att 30dE AQT 117 ms @ RBW 200 kHz
TRGEXT TRGEXT
(@153 view

(@153 view

i i 5 1E-
1E- . 1E- .
[CF 1.755 GHz Maan Pwr + 20.00 dB [CF 1.755 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
oot Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.05 dem | 22.00 dém 1.95 db 0.20 d& 136 d& 183 db 15106 Trace 1 | 15.26 dem | 23.60 dém 4.34 db 2.2 da 377 dB 432 db 4.35 db
Marker Marker
i T " i .
L JL | Measuring 4 L JL Measurin
Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.60 dB Ref Level 30.00 dém  Offset 11 50 db
o att 30dE AQT 117 ms @ RBW 200 kHz 30 0B AQT 117 ms @ RBW 200 kHz
TRGEXT
(@153 view

[CF 1.7799 GHz Maan Pwr + 20.00 dB [CF 1.7799 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 100000 ‘complementary Cumulative Distribution Function samples: 100000
lean Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.01 dém | 21.95 dém 1.94 06 0.20 d& 136 d& 183 db 15106 Trace 1 | 15.26 dem 2364 dém 4.38 dB 2.2 da 374 dB 432 db 4.36 db
Marker Marker
i T . i T "
L JL | Measuring... 4 L JL | Measuring...
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26dB Bandwidth

Mode LTE Band 66 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 198.20
Middle CH 206.59
Highest CH 208.99
TEL : 886-3-327-3456 Page Number : AB6-4 of 15
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